Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



ﬁ TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
[...]
WHICH PHOTOGRAPHS WERE TAKEN

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED
TOCONSTRUCT ANY PROIECT OTHER THAN THAT FOR WHICH IT WAS SSUED
WITHOUT PRIOR PERMISSION FROM WATERENG INEERS,INC.

A% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

UTILITIES INVESTMENT COMPANY
BLUESTEM WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0016136001

SITE PHOTOGRAPHS

DRAWN BY: BIR DWG.ND.:

APPROVED BY: SBY

SCALE: AS NOTED ADM'N-07_5

DATE:  5/13/2025

JOB No.: 3803-25038

10b:\3803-25018 bluestem major |pdes amend 2025\admin.07-2.dwg




ATTACHMENT ADMIN.08
Buffer Zone Map

(Reference Administrative Report 1.1, Page 13, Section 3A)



/—FINAL PHASE - 150' RAD. BUFFER ZONE

’a’— e
- - WILSON RD ~o PHASE | - 150' RAD. BUFFER ZONE
- - (80°R.O.W.) '\/_
rd
- 577°28'00" E - 1406.06' S\
y s N
V4 \ — — — —
/ \\ g
4 \
/ \
/ A
’f \
\
,; FINAL PHASE - 0.325 MGD SLUDGE DRAW-OFF STATION \
WASTEWATER \
I TREATMENT PLANT CLZBUILDING \
7 SLUDGE DRAW-OFF STATION 1
_ / ™ = 1 S
sl o e == | Z
(%3]
al ¢ I I : 5
: I | ]
w [ m ~—
) | ! E T
m ‘ PHASE | - 0.325 MGD 1 & e
® | WASTEWATER | &
~ | TREATMENT PLANT = &
= | a
| ! s
ey e ot "‘f.—!;iJ - I =
l-—12" OUTFALLTO ] !
\ POINT OF DISCHARGE ~ LIFT STATION o] }
\
\ BLOWER FACILITY ,"
\ /
v /
\l /
Y '
I\\ ,l
; \ WWTP SITE /
PN 3.44 ACRES 7 |
| N 7
| N 7/
~, /’
~ rd
_7\\ e
”
PHASE | - 150' RAD. BUFFER ZONE ~a " . N
T e o \.______-_ _’,____.__.—-
WWTP PROPERTY BOUNDARY
7 -
THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, DR USED
TOCONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS SSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.
WAL
A2 WATERENGINEERS, INC.
Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066
17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77425 FAX: 2B1-373-1113
UTILITIES INVESTMENT COMPANY
BLUESTEM WWTP
APPLICATION FOR A MAIOR AMENDMENT TO
TPDES PERMIT No. WQ0016136001
BUFFER ZONE MAP
DRAWN BY: BIR DWG. NO.:
APPROVED BY: SBY
SCALE: AS NOTED
g 40 &0 ADMIN.08

SCALE:1" = £0"0" (24"x356%]
17 = 800" {11"x17" 8.5™211%)

DATE: 5/13/2025

JOB No.: 3803-25038

\server\wei cadicurrent jobs\3803-25038 bluestemn major tpdes amend 2025\3gmin 08 dwg,



ATTACHMENT ADMIN.09
Supplemental Permit Information Form

and USGS Map

(Reference Administrative Report Page 14)



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WO-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:

1. Permittee: Utilities Investment Company, Inc.

Permit No. WQO00 16136001 EPA ID No. TX 0142654

Address of the project (or a location description that includes street/highway, city/vicinity,

and county):
35617 Wilson Road, Brookshire, Waller County, TX 77423

TCEQ-20971 (08/31/2023) Page1of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Ms.

First and Last Name: Shelley Young

Credential (P.E, P.G., Ph.D., etc.): P.E.

Title: Engineer

Mailing Address: 17230 Huffmeister Road, Suite A

City, State, Zip Code: Cypress, TX 77429

Phone No.: 281-373-0500 Ext.: : Fax No.: 281-373-1113

E-mail Address: syoung@waterengineers.com

2. List the county in which the facility is located: Waller

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

N/A

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify

the classified segment number.

From the plant site to an unnamed tributary; thence to Bessies Creek; thence to Brazos
River Below Navasota River in Segment No. 1202 of the Brazos River Basin.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
X Proposed access roads, utility lines, construction easements
O Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

[0 Additional phases of development that are planned for the future

O Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971(08/31/2023) Pagez2of 3

Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing

of caves, or other karst features):
The plant site will encompass approximately 2.0 acre. Excavation is not expected to be

more than 10-12".

2. Describe existing disturbances, vegetation, and land use:
Land is currently used as a wastewater treatment plant site.

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:
The Phase I plant is currently under construction.

4. Provide a brief history of the property, and name of the architect/builder, if known.
Before the wastewater treatment plant was under construction, the property was vacant
and used agriculturally.

TCEQ-20971 (08/31/2023) Pageg of 3

Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




FINAL PHASE
150' RADIUS

BUFFER ZONE~\

SERVICE AREA
BOUNDARY

LEGEND

PROPOSED SERVICE AREA BOUNDARY
& APPLICANT PROPERTY BOUNDARY

QUTFALL PIPING |

PHASE | - 150' RADIUS
BUFFER ZONE

WWTP SITE
PROPOSED PHASE 10.325 MGD
WASTEWATER TREATMENT PLANT
FINAL PHASE 0.650 MGD

SERVICE AREA
BOUNDARY

- [GY0H NOS WM

: i.‘ il
.l LMl
“{{’&= SERVICE AREA
T BOUNDARY—— =

SERVICE Ansi\)\\
BOUNDARY

SERVICE ARE/
BOUNDARY-

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
AND MAY NOT BE ) £D, DR USED
TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
'WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

A% WAaTERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

UTILITIES INVESTMENT COMPANY
BLUESTEM WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0016136001

SERVICE AREA & SITE PLAN

DRAWN BY: BIR DWG. NO.:

APPROVED BY: SBY

SCALE: AS NOTED

. i 200 ADMIN.09-4
SCALE:1" = 400%0° {24°x36") DATE:  5/13/2025
Tramm(Ian sy JOB No.: 3803-25038

Aserver\wel cadicurrent jobs\1803-25038 bluestem major tpdes amend 2025\admin.09-3 - 1ech 03 dwg




ATTACHMENT TECH.01
Design & Loading Criteria Table
And Design Features for Reliability

(Reference Technical Report Page 2, Question 2b
And Page 22, Question 4)



TECH.01-1
DESIGN & LOADING CRITERIA
BLUESTEM WWTP
PHASE | - 325,000 GPD CAPACITY {4Q)
FINAL PHASE - 650,000 GPD CAPACITY (4Q)
WWTP #1 WWTP # 2
Parameter Value Value
INFLUENT CONDITIONS
% of Flow to Each Planl 50.0% 50.0%
Average Daily Flow, mgd 0.325 0.325
Ratio Average/Peak Flow 4.00 4.00
Peak 2-Hour Flow, mgd 1.300 1.300
BOD, mg/ 300 300
BOD, Ib/day 813 813
TREATMENT UNITS
Tank Wall Height, ft 12 12
Tank Freeboard, fi 1.5 1.5
Side Water Depth, ft 10.5 10.5
ACTIVATED SLUDGE PLANT
Anoxic/Selector Zone
Design Detention, hrs 2 2
Required Valume, cu ft 3621 3621
Required Volume, Galiens 27,083 27,083
Anoxic Basin Depth, fl 10.5 10.5
Required Anoxic Basin Surface Area, sq fl 345 345
Aclual Anoxic Basin Surface Area, sq fi ar2 372
Aclual Anoxic Basin Volume, cu fl 3,906 3,906
Detention, hours 2.16 2.16
Air Supply, scfm/1000 cu ft 20 20
Air Supply, scfm 78 78
Aeralion Basin Oxic Zones
Aeralion Basin Loading, Ib BOD/1000 cu ft 30 30
Aeration Basin Volume, cu fl 27,105 27,105
Aeration Basin Deplh, ft 10.25 10.25
Req'd Aeration Basin Surface Area, sq ft 2644 2644
Aclual Aeration Basin Surface Area, sq ft 2662 28862
Actual Aeration Basin Volume, cu ft 27,286 27,286
Total Aerated Volume (Anoxic + Aerobic), cu ft 31,192 31,192
Aeration Basin Loading, # BOD/1000 cf 26.1 26.1
Detention, hours 17.23 17.23
02 Req'd @ 2.2, # 021b BOD 1,789 1,789
Correclion Factor for Fine Bubble 0.45 0.45
Air Diffuser Submergence, ft 9.50 9.50
Air Diffuser Efficiency, %/ fl sub Q.017 0.017
Air Diffuser eff., % 16.2% 16.2%
Required Aeration Basin Air Flow Rale, scim 913 913
Mixed Liquor Temperralure, deg C 30 30
Air Supply Temperalure Comection Faclor 1.268 1.268
Correcied Air Supply Rate, scim 1,157 1,157
No. of Tube Diffuser Membranes (36.4" long) 86 86
Aclive e surface . sqfl 254 254
Diffuser air flow, scfm/SF of membrane 530 5.30
Air Supply, scfm/1000 cf 33 34
R.S. Airlift Air, scim 52 52
Skimmer Airlift Air, sefm 5 5
Clarifier
Selected Intenal Diameter, ft 40 40
Side Waler Depth, fi 10.35 10.35
Tolal Area sq ft 1,257 1,257
Total Volume, cu fi 13,006 13,006
Avg. SOR, gpd/sq fi 259 259
Peak SOR, gpd/sq ft 1,035 1,035
Avg. Delention, hr 7.18 7.18
Peak Detention, hr 1.80 1.80
Max Qr @ 400 mgd/sf, mgd 0.503 0.503
Max Qp + Qr, mgd 1.803 1.803
CHLORINATION
Min. Detention, min. 24 24
Side Waler Depth, fi 8.83 8.83
Minimum Volume, cu ft 2,897 2,897
Min. Surface Area, sq ft 328 328
Aclual Surface Area, sq ft 320 320
Actual Volume, cu fi 2,826 2,826
Detention @ Qp, minutes 234 234
Air Supply @ 10 s¢fm/1000 cf 28 28
DECHLORINATION
Min, Detention, min. N/A 0.5
Side Water Depth, fl N/A 8.83
Minimum Volume, cu f N/A 181
Min. Surface Area, sq ft N/A 21
Aclual Surface Area, sq ft N/A 20
Aclual Volume, cu fl N/A 177
Delention @ Qp, minutes N/A 05
Air Supply @ 10 s¢fm/1000 cf N/A 2
AEROBIC DIGESTION
Req'd Loading, cu /% BOD 225 225
Required Volume, cu ft 18,296 18,296
Basin Depth, ft 10.5 10.5
Min. Surface Area, sq ft 1,742 1,742
Aclual Surface Area, sq fi 1,744 1,744
Total Aclual Volume, cu ft 18,312 18,312
Loading, cu fU# BOCD 225 225
Air Supply Rate, scfm/1000 cu ft 25 25
Total Air Supply, efm 458 458
No. diffuser membranes (2/diffuser) 8o 80
Airllow/diffuser membrane, scfm 5.72 572
AIR BLOWERS
Anoxic Basin, scfm 78 8
Qxic Basins, scim 1,157 1,157
RAS Airlifi, sefm 52 52
Scum Airlift, scfm 5 5
Chlorine Contact Basin, sefm 28 28
Dechlorination Basin, scfm N/A 2
Aerobic Digester Basin, scfm 458 458
Total Air Supply Required, scim 1,779 1,780
No. of Blowers 2 2
Capacity, scfm 1,500 1,500
Firm Capacity, scfm 1,500 1,500
Blower Op Pressure, psi 5.36 5.36

Composite
Value

0.650
4.00
2.600
300
1626

12
15
10.5

7242
54167

690
744
7,812
2.16

156

30
54,210
10.25
5,289
5,324
54,571
62,383

2,314
172

105
10

2,513
26,012
259
1,035
7.18
1.80
1.005
3.605

5,793
656
640

5,651

234
57

181
21
20

177

225
36,592

3,485
3488
36,624
225

916
160

156
2314
105

57

916
3,559

3,000
3,000
536

WServeriweillobFiles~Current\3803~Ulilities Investment Co\3803-25038 Bluestem Major TPDES Amend 2025\Bluestem WWTP Phase 1 & 2 Design & Loading

5/9/2025



DESIGN FEATURES FOR RELIABILITY

The Bluestem WWTP facilities are/will be designed to provide a high degree of mechanical
reliability consistent with TCEQ Design Criteria. The following describe design features that
are/will be incorporated at the facilities to prevent bypassing or overflows of untreated
wastewater:

A.

The plant has an equalization basin at the beginning so that high flows will be evened
out over longer time periods. Any infiltration/inflow that is noted will be located and
addressed as soon as possible.

The electrical service that serves the Bluestem WWTP is reliable with most outages
lasting less than 2-4 hours. However, Utilities Investment Company, Inc. has
purchased a generator to operate necessary plant components during extended
outages.

All mechanical units, such as influent pumps, blowers and chemical feed pumps are
installed with spare units in the event a piece of equipment is out of service for
repairs.

Plant units are maintained per TCEQ standards and repaired as quickly as possible
should failure occur.

The facilities include an auto-dialer that calls the operator in case of power outages,
blower malfunctions, lift station malfunctions or high-water alarm situations.

May 9, 2025#



ATTACHMENT TECH.02

Process Flow Diagram

(Reference Technical Report Page 2, Question 2¢)



DISCHARGE PIPE TO
UNNAMED TRIBUTARY TO BESSIES CREEK

G

CHLORINE )
i

CONTACT
CHAMBER
2,826 FT?

AEROBIC
DIGESTER

18,312 FT? Q—I

INJECTOR

[t

AIR
I

!
LIQUID SLUDGE TRUCKED

OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL

=
< cL2
FINAL
AIRLIFT CLARIFIER
PUMP
1,257 FT?
13,006 FT*
AIRLIFT
PUMP T s
g %
= 1
T
AERATION SELECTOR BARSCREEN
BASIN ZONE !
27,286 FT 3,906 FT?
SUPERNATANT
E E L E
a a a
bo ao Bo
~ ~ ~
w w wn
< v* <
LIFT
STATION
RAW
PHASE | WWTP e
Q=0.325 MGD

Qp=1.300 MGD=903 gpm

THIS DAAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED
T0 CONSTRUCT ANY PROIECT OTHER THAN THAT FOR WHIICH IT WAS KSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS INC.

YAZ WATERENGINEERS, INC.

Water & Wostewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX; 281-373-1113

UTILITIES INVESTMENT COMPANY
BLUESTEM WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0016136001

FLOW SCHEMATIC

DRAWN BY: BIR DWG. NO.:

APPROVED BY: S5BY

SCALE: AS NOTED

TECH.02-1

DATE: 3/17/2022

JOB No.: 3803-25038

\\serverwei cad\current jobs\3803-25038 bluestem major 1pdes amend 1025\tech.02.dwg



DISCHARGE PIPE TO
UNNAMED TRIBUTARY
TO BESSIES CREEK

1Y =
DECHLORINATION . 2
177 FT? 7N - = ] cL2
255l & FINAL 2
228 = AIRLIET CLARIFIER
= ~N
33 % ~ e 1,257 FT2
_EI 13,006 FT?
N/ |
& [
a
=
-
v
[-4
= —
SZ’Z??& B AERATION SELECTOR
BASIN ZONE Y N
13'311?1 27,286 T 3,906 FT?
(-4
Coa I SUPERNATANT
SPLITTER BOX
50%
| -
| 50%
N s -
wieed FINAL BARSCREEN
é E ] & AIRLIFT CLARIFIER
= o P
J é 9 % ) iy 1,257 FT2
| _D 13,006 FT3
N/
13
] i 8
a m
2 8
= |
[;Eig.?;% < AERATION SELECTOR
BASIN ZONE
13'311"-3)—| 27,286 FT? 3,906 FT*
o — LIFT
< SUPERNATANT STATION
|
LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL